/_INTRODUCTION

BEFORE YOU START

The Photon EX is a professional 1/10 scale touring car and should be
built only by persons aged 16 years or older with previous experience
building and operating R/C model cars. This is not a toy and is not
intended for use by beginners or by children without direct supervision of a
responsible, knowledgeable adult. Read the instruction manual carefully
before building.

T.O.P. Racing shall not be liable for any loss, injury or damages, whether
direct, indirect, special, incidental, or consequential, arising from the use,
misuse, or abuse of this product and/or any product or accessory required
to operate this product.

GENERAL PRECAUTIONS

» This product is not suitable for children under 16 years of age without
the direct supervision of a knowledgeable adult.

» Assemble this kit only in places away from the reach of small children.

« First-time builders and users should seek advice from people who have
building experience in order to assemble the model correctly and to
allow the model to reach its performance potential.

» Exercise care when using tools and sharp instruments.

» Take care when building, as some parts may have sharp edges.

» Keep small parts out of reach of small children. Children must not
be allowed to put any parts in their mouth, or pull vinyl bag over their
head.

* Immediately after using your model, do not touch equipment on the
model such as the motor and speed controller, because they generate
high temperatures. You may seriously burn yourself by touching them.

» Follow the operating instructions for the radio equipment at all times.

» Do not put fingers or any objects inside rotating and moving parts, as
this may cause damage or serious injury as your finger, hair, clothes,
etc. may get caught.

» Be sure that your operating frequency is clear before turning on or running
your model, and never share the same frequency with somebody else at
the same time. Ensure that others are aware of the operating frequency
you are using and when you are using it.

« Always turn on your transmitter before turning on the receiver in the car.
Always turn off the receiver before turning off your transmitter.

» Keep the wheels of the model off the ground when checking the
operation of the radio equipment.

« Disconnect the battery pack before storing your model.

» To prevent any serious personal injury and/or damage to property, be
responsible when operating all remote controlled models.

* The model car is not intended for use on public places and roads or
areas where its operation can conflict with or disrupt pedestrian or
vehicular traffic.

» Do not use your model:

1. Near real cars, animals, or people that are unaware that an RC car
is being driven.
In places where children and people gather
In limited indoor spaces
In wet conditions
In the street
In areas where loud noises can disturb others such as hospitals and
residential areas

7. Atnight or anytime your line of sight to the model may be obstructed

or impaired in any way.

To prevent any serious personal injury and/or damage to property, please
be responsible when operating all remote controlled models.
ELECTRICAL PRECAUTIONS

ook wN

* Insulate any exposed electrical wiring (using heat shrink tubing or
electrical tape) to prevent dangerous short circuits. Take maximum
care in wiring, connecting and insulating cables. Make sure cables
are always connected securely. Check connectors for if they become
loose. And if so, reconnect them securely. Never use R/C models with
damaged wires. A damaged wire is extremely dangerous, and can
cause short-circuits resulting in fire.

* Low battery power will result in loss of control. Loss of control can
occur due to a weak battery in either the transmitter or the receiver
Weak running battery may also result in an out of control car if your
car’s receiver power is supplied by the running battery. Stop operation
immediately if the car starts to slow down.

» When not using RC model, always disconnect and remove battery.

+ Do not disassemble battery or cut battery cables. If the running
battery short-circuits, approximately 300W of electrical power can be
discharged, leading to fire or burns. Never disassemble battery or cut
battery cables.

» Use a recommended charger for the receiver and transmitter batteries
and follow the instructions correctly. Over-charging, incorrect charging,
or using inferior chargers can cause the batteries to become dangerously
hot. Recharge battery when necessary. Continual recharging may
damage battery and, in the worst case, could build up heat leading to
fire. If battery becomes extremely hot during recharging, please ask
your local hobby shop for check and/or repair and/or replacement.

» Regularly check the charger for potential hazards such as damage to the
cable, plug, casing or other defects. Ensure that any damage is rectified
before using the charger again. Modifying the charger may cause short-
circuit or overcharging leading to a serious accident. Therefore do not
modify the charger.

+ Always unplug charger when recharging is finished.

» Do not recharge battery while battery is still warm. After use, battery
retains heat. Wait until it cools down before charging.

» Do not allow any metal part to short circuit the receiver batteries or other
electrical/electronic device on the model.

» Immediately stop running if your RC model gets wet as may cause short
circuit.

» Please dispose of batteries responsibly. Never put batteries into fire.

EQUIPMENT RECOMMENDED (NOT INCLUDED)

» Radio Transmitter

» Radio receiver

 Batteries for Transmitter

 Electronic Speed Control

» Steering Servo

» Brushless Motor System

» Pinion Gear (48 Pitch)

» 7.4V Li-Po Pack

* 190mm Body Shell

» Touring Car Wheels, Tires and Inserts

TOOLS RECOMMENDED (NOT INCLUDED)

e 1.5mm, 2.0mm, 3.0mm Allen Wrench

e 5.0mm, 5.5mm & 7.0mm Hex Socket Wrench
» Modelers Craft Knife

» Small Cross Head Screw Driver

* Turnbuckle Wrench

» Calipers/Ruler

» Camber Gauge

» Battery Strapping Tape

* Instant Glue/Thread Lock

» Shock Oil

* Gear, Diff. Grease, Joint Grease, Gear Diff Oil
» Paint (for Bodyshell)

NOTE:

* The Photon EX chassis uses the best available components. All
replacement parts can be purchased from your local hobby or model
shop.

» There are 2 versions of the Photon EX - Standard Chassis and Stiff
Chassis. Ask you local hobby shops for confirming which kit you would
like to purchase.

» This instruction manual contains a blank setup sheet for your own setup
record.

Enjoy building and driving your Photon EX!!




R

Photon EX(d/\ 1T REIF1/10RT—=ILY—=U >V T Hh—TT,
FCICHIZTO. ZYAVH—BEORBEZBAL T 6 U EOI—H—I(C
BLTWE

FIETIEHDEFLADT HMLEPEEH D RADERDBWFHEIEFT
DfEAI

BZTTW,

T.O.P Racingl&
.
REFERICKDREETBIEE BR IX—VEOHREFEVNE A,

B B A BRENERNG S0 SER L XIER

AR

* AHEBEF T EUATOFHOHTOFERICITBELTEDEEA LT,
RERDBDRADEHRDITTERA TS,

* MM T NS BB FROFOBHIRWGITIT>TTEL,

* HOHTHILTESNDADGE BREE DT RINA REZFRMNS, KED
RN RIBHE DL SICIEULKHEIZ TEZITSESICLTTEW, TE i}
MIRBELREFERL
TERATEW,

* M TORR EBRICE>TIFIHEI R B> TEITDTIERELTTFEL,

* INSREB@RIE NS BEFROFORABWERICRELTT SV /hE
BREFEINERERAAALED  EZ—=I)LEZEBENSToD UBVELS
/E%'A—Fé\/\

* FEABRBRIE.AZSREICG>TEFIDOT,. E—F— AE—=ROr kO
—Z—FILFEMHNALSIUTTI, %bﬁin%tk{%@mnb\zﬁbi
g‘o

*  REHOBERRICEEICESLSDDITTTELD,

*  [EEHPOBRELTOWSEDICITRUTE P Y2 ANBNT TS,
B EDE KR MICTA-IPEROBNNHDET,

*  BIETBBROBIRBIE. ERTBEICOIER TSV BRICtOrE
BUBEREZERLEVWLSITERLTTEL,

* BICOKEHEORAYFZEICAN. FORTEICEHDOL Y —/I\—DRA
YFEANTTIEIV A Y FEYIBEEIE Kl LY —/N\—DRAy F%&
P10 ZDRITEEED A Y FEZYI>TTF I,

*  TOREBOEEF vy DRBRIE RAILEEHENSEHEULTTIL,

¥ HEFEEIZIHAE./N\yTU—=/vIZNAUTTFE,

* EERPYNOBEEEETDICHICH BERRIANICEEZERLTT

SV EATBIEE. AHDBF NBREDHTEL, BRYELEHREY
2BNDHZE  FITIHERULGWTTEW, FRedERIKLEWT
T,

* TEROFERIFULEWTTIL,
1.2V AVBEICKRDOWTRVWEEIE, Y. ABOEL TOFER
2.7 XIFEFTEFL > TWRIE
3IFNWERANR—Z
4FBNTISFER
5.8
B.ERE ICK > TRBAH T DRI BEHGRE
7 RE®, XIEZANHESINID BN 556
BE PN\ DEEZFHIZHIC.ITRTOYEIVETILOERIEIC
EEEFSTTE0,

BRRBICHUTOER:

* BHEUCBRRRE BDFEHELY I —MEBHWTTEW, (E—k
VYU F 21— RIFBRT —TETHER) BLiR, B, 7 — 7LD
EREICEITEDERZL TSIV T —TILDEICL > DS
NTWBEZHEREL T ISV ARV Y —DiEHEF v I L. BL
BATWNIE BEERZL. LonDEERLTTE,
IA=IDH BT —TINETRUTERLBWTTE W KREBRT,
KKICEDY3— eI HRMEDHDET,

* BV TFU—/RT—FIYhO—/LOXEBELY,
IS, FED /T —HSEE D EHIEHNIDRLRDE T, BN
R UIBRHE LS, I CITRIERIETE WL,

x  BIELBRWERIE.N\YTU—ZHALTTEL,

* NyFU—%DBLED \yTF)—r—JILEYR LD LIBWT TS
W B UEREIR DNy T =3 — 9 2L HLZ300WDENHINE
SNKEP BREFHRUET,

*  REH EEEANYT)—0ORBICIF RSN EEREFEATS

W\ A
T ARBROINGHY 2T IR >TELERTEL,
BFRE. RIEWRFTE. RLJKE}’E%%&U)@%T;—J?&%E U fBRE T, &
BUBREZIZE./N\vT—ZEH REDGEICEERB ICERICK
DOKRKZESIERIUVLE T HU. BEVD/INNYy T — b\ﬁ?ﬁ%%iﬁtc
BREICHDHEFEERDDY 3 v 7T HERZ UERE. THMEL
TREL,

* THIMICHKREBEROF VI BIZIET =TI T 7F—X MfDEER
EEBRRF VI UREMZERUTOSERTZESODFTTTE,
RERDICEIE. Va— N BREREBEGEEBEZBETEFIDTRALT
THORWTTEL,

k ARERTRE BICHBRNSTSTEALTTIL,
kI TU—HELEESTVSBAICE. BRBELALTTI,

BRBR. N\yTU—
EEZTTE,

BEZR>TVWRIT DT RDPBEENTHEETHRE

* REHANYTU P MOBIREHRES I —bSEELOIBERER
mZ RS ERRWT TS,

X HEARNOGEEPHCETERIEL 3 —bURBWESICLTTE
(A

* N\ TU—DREEICEEFTFZRFEIRLUTCKDOPRICETHRVWELSEFRELT
Ty,

BEFEE (FYMIBULTEEA)

W

% X(SHE

*  Z{SH

X EEEANYT—
* ZAP—RIvhO—5—(ESC)
* ARFFUVYT H—iR

X TSVYLRE—Y—VATLA
* EZAVFT7(48EVF)
* 7.4V UKy

* 190 mm RFr— b
k

— VT A=A FAV AT —h

DERTE(NBLTEEA)

1.5 mm, 2.0 mm, 3.0 mm ALVF

5.0 mm, 5.5 mm, 7.0 mm R"BYTYNLYFETT—RBIZTINFTAT
F—=2I\wIIL LVF

BRI OZANY RZ Y 2 —R51/\—

FroN— =Y

NyTF)— ATy TIT—7

BEEER/ RI 1L

a—v AL

FFFITV=RA IaANTIV=A FTTTAACI

2R RFr—H)

FE:
% Photon ¥+ —VIENRZANREBREFERUE T IR IER T DIER
&
% M S PEURWETE RO TE L,
* ZOEEHNZaT7IIICR YRy TI—IDIRBUTEIDT. Y~

FYTEHE TS,

Page 2 /




x2 TC-PML104 zE

X2
Spool Steel Outdriver

PO-PDT003

AT—=IAF=ILFIRRSA/IN—

x1
40T Spool

I

x1 PO-MGAS02
40T Gear Diff Pulley
40T #7F77—1—

Bearing Cam
RFZUVTHI
x2 PA-SC0312 x2 PA-SB1510
Countersunk Stainless Steel Hex Screw § Bearing
D:[] MRFYLRRABE X R7IVT
M3 x 12 mm 10 x 15 x 4mm
BAG B BAG C
~J] x4 PO-MGBS01 R
x2 PO-MGBS01 21 Small Bovel Goar ;;ringPA SB100S L a-scM205BK
I:arge*BeveI Geair : ZE—JL ARAYLET R B:D Chess Head Screw
F—3 "N)LFF 5% 10 x 4mm FLANYRRY
% X2 PA-SB1510 x4 M2 x5mm
: x2 PO-DT0018H 3 Bearing x2 TC-PMLS02
Q || Gear Diff Outdrive Hard J ~7uvy © II Center Shaft Spacer
F7FT7 FONRSAT \—R 1oy 18 ndmm BT R —H—
x1  PO-MGAS02 x2 PO-DT1009RD
Gfear Diff Case Spacer x1 TC-PXCH019
FTTITA ANR—H— E Center Shaft Steel
x2 PA-SP0208 10 x 12 x 0.9mm VI = TRAF—I
Steel Pin x2 PA-HSS101
1 25 ey Hard Shim x1 SG-K48084
2x8mm SN Spur Gear
5x 15 x 0.3mm RI—FT
;;ringTCZ;MUM x2 PO-DT1009RD 48P 84T
RPUVTHL @ Spacer
AR—H—
10 x 12 x 2mm
x 2 PP-GDRSO01
_ x 1 PO-MGAS03 @ U Silicone O-Ring
= @ = Small Bevel Gear Holder ¥Ya¥ ovry
RE—IL RRLETHRILS — Smm
II x4 PA-HSS101
Hard Shim L
N TC-PMLS02 x2

3.5x 10 x 0.3mm

x4 PA-CM2508BK
Countersunk Screw
mE=
M2.5 x 8mm
X 2
Shim
7N
5x9x0.1mm

TC-PMJS03

40T X7—=)L

20T Pulley Set
20T 7—U—tvh

PA-100509

x1 PP-GDRS01
Silicone O-Ring
)y oy
24mm

BAG C

x1 TC-PMJS03
40T Flange - One-way/Spool
40T 75v39-TvIxA |RT—=)L

X 2 PA-101215
Shim

7N

12 x 15 x 0.3mm

BAG D

Shim 5 x 7 x 0.2mm

| X2
I\ 5x7 x0.2mm

=iy

x2 AW-BW31RD
Small M3 Bevel Washer

©® O o

x2 TC-PXCHO017RD
Bell Crank Arm
NIVIZ I T —1

x1 TC-PXCHO018RD
Bell Crank Bridge
NIVIZV 7T Iy

x3 PA-SS0308BK

SetS x1 TC-PXCHO012RD O
) et Screw e

AEXRY otor Plate

M3 x 8mm T-5—TL—h

S S —
D:I Countersunk Screw @

mE=

M3 x 6mm

x2 PA-CM0308BK 8 o x1 TC-PXCHO013RD

Mount Plate

D:I Countersunk Screw SN

me= <

M3 x 8mm

x2 TC-PXCH016RD
x6 PA-100305 A
Shim 3 x 5 x 0.3mm Steering Post
' RFFUVTHRAN
2\ 3x5x0.3mm
PA-100507 x1 TC-PXCH014RD

ZE—)L M3RARILT Y S — me2
M3 x 6mm
x2  AW-S150RD x2 AW-M100RD
@ I:l Collar O Ultra Wide Collar
S YIRS T RAT—
3x5.5x1.5mm Smm x 1.0t
x 2 PA-SB0805 .
x3 PA-HBS003 Bearing “ x 4 TC-PXCHO011RD
FIYY Bulkhead
5.3mm Ball Bx25 i )
5.3mm K—JL 5x8x2.5mm IRTILAY R

Motor Plate Support
E—5—TL—rFR—=h

x 14 PA-CM0306BK
Countersunk Screw

u

M Page 3




BAG E

x1 TC-PDT008BL
Front Belt
Ay kN

—BAG D

x1 PA-LNOOM3

M3 Steel Nylon Lock Nut

M3 ZF—=ILHraOvayoFvhk

Ultra Wide Collar
IILNZTARAZ—
3mm x 0.5t

x 16 PA-CM0308BK
Countersunk Screw

x12 AW-MO050RD

BAG F

|
(I )
x1 PA-SF0330
Stainless Steel Button Head Screw
ZATFYLARG AN RRY
M3 x 30mm

x1 TC-PDT006BL

Rear Belt
DNZaVINN

x4
@ x4 TC-PXCHO15RD |] colar

Alloy Camber Link Plate
O 7aAFvIN=IoTL—hk

©]

AW-S100RD x4 PA-SS0308BK x20 PA-BM0306BK

x4 PA-HBS003

BAG G

X2
” O 46mm Universal Bone

T.0.P. 7078 - T6 46

(o)

44 5mm Universal Bone

@l T.O.P. 7076 - T6_44.5 I@

Set Screw Buttom Head Screw
. Ball
H5— (N (I):" Kooy Ry g o-3mm Bal
5.3 mmm—JL
3x5.5x 1mm M3 x 8mm M3 x 6mm
PO-SDT009RD x2 PO-SDT026RD BAG H

M3 x 8mm
x4 TC-PSU001
Hinge Pin
eIy
TC-PMESO01 x 2

x4 PA-SS0306BK
Set Screw |:| ©
1EXRY

M3 x 6mm

x4 PA-SS0308BK
Set Screw :l

1ERY

Rear Suspension Arm
DTPHARY Y3V —1A

—

)

me2 46 mm 2=N—HJLR—> 445 mm 1=/8—H)LiK—y
M3 x 8mm
4 PO-DT0011 x4 PA-SS0303BK
:’ ) | Pi x4 PO-SDT019 Set Screw x4 PO-SDT018
I — niversatFin Universal Insert D ) |m Universal Axle
AZN—H)L By . 1EXRY Zoe 5
2 x 10mm A=N=HL AT —h M3 x 3mm A== PHRIL
x2  TC-PXSU001RD x2 TC-PMGS01 x2 PA-CM0310BK
Suspension Mount Holder FF/RR Rear Hub Carrier Countersunk Screw x2 PA-SS0308BK
YRRV Y3V TY NRILY— FF/RR YFPNTEv T OO mE 2 I:l Set S*crew
1EXY
M3 x 10mm
0 x4 TC-PXSU002RD O M3 x 8mm
O Suspensjon Mount Holder FVR/RF X2  TC-PMGSO1 x2 PA-HBS0508
YARY Y37V MRILY—FR/RF . 5.3mm Steel Ball Head Screw
\ O J Steering Block . e
7 _ o 5.3 mmRF—JLR—)LAY RRY
ATF7I)vo7Ovy
- x2 PA-HBS003
x4 PO-DT1004RD 2 PA.SS0310BK 4 TCPMESOH x2
D:' M2 Wheel Hub Screw 2 AW-SZOORD .3mm Ball
M2 TRAILNT RS I:l ® Set Screw X |:ll Castor Block Insert 5.3 mm R—JL
IR J © o Collar ’
TEFRY @ D FrRY—TOYIVT—h
Nno—
4 PO-DT1004RD M3 x 10mm
. 3x5.5x2mm T
- SteelPin x2 PA-HBS003 -
AF—IEY 5.3mm Ball
2 x 10mm 5.3 mm R—JL x8 PA-SB1005 TC-PMFS01 x1 [ x1 TC-PMFS01
x4 PO-DT1004RD Bearing Left Castor Block - 4 Right Castor Block - 4
5.2mm Wheel Hub x2 PO-DT0006 NFIYT EFvRI—TOv7 -4 [ EXvRY—TOVY - 4
5.2 mm RAILNT ﬁ Dog Bone C Drive 5x10x4mm — x2
Ky R—CRSAT
\ ]

TC-PMESO01

Front Suspension Arm
TAYNSAIRY Y 37—

Page 4/



BAG H BAG 1 BAG 1 (X2)7 5 tcrmmso\
x2 AW-SO50RD x4 TC-PSUSO1 1 TCPXCHS007 x2  TC-PSU003RD $. Ball Cup
@ || (;jo_llar ;o_llar Rear Shock Tower @b Threaded Sway Bar Adjuster ,’/ R—ILhvT
7= 7= ALYRRD T AIN=T IR —
3x5.5x 0.5mm 3x7 x0.4mm WFYRYITI— A 7 10-omm
x4 AW-S150RD x4 AW-M100RD x2  PA-HBS0508 x2 TC-PMHS01
Collar [|Ultra Wide Collar Uﬂ]:' Ball Stud (Steel) %. Ball Cup
@” h5— @ YILRSTA RHF— R=NAZYE@RF—) =2 R—IhvT
3% 5.5x 1.5mm 3x7x1mm 5.3x8mm 14.5mm
AW-S250RD  x2 AW-M200RD x2  PA-BM0310BK x5 PA-SS0303BK
Collar Ultra Wide Collar (I’:[l Button Head Screw © O Collar
@ D Nn7= @[I VIS TARAT— RyvAwEZY  x1  AW-STO2RD Ho—
3x5.5x2.5mm 3x7x2mm M3 x 10mm I§| Stopper 3x7x0.4mm
x 6 PA-BM0315BK Button Head Screw ZF‘T/\—
(I):" Koy Ry x1  TC-PXCHS006 BAG 1
M3 x 15mm Front Shock Tower
ShSas _ x4 TC-MAASO01 x4 TC-MAASO01
x2 PA-BMO0318BK Button Head Screw S Stabilizer Mount L Stabilizer Mount S
(ﬂ:ﬂ RYAYRERY ZIESAHF— IR L ZIESAHF—T IR S
M3 x 18mm x4 PA-CM0306BK
ﬂ Countersunk Screw
] mez
x8 TC-PXSU003 x4 TC-PSU002 M3 x 6mm

Steel Suspension Mount Insert
AF—IWHARY 3TV T —h

x8 TC-PMMS03

Suspension Mount H

O,

—BAG J

H x4 PO-PSH002

Teflon Shock Guide
x4 TC-PMRS01 Shock Piston

F7AYY3vIHAR

VEN 47
1.0mm - 2 hole

Shock Piston
VENMA
1.2mm - 2 hole

Shock Piston
VENMA
1.0mm - 3 hole

VavyERRY
1.2mm - 3 hole

Hinge Pin 3 x 51mm x1 TC-PSB012
EYIEY 3 x51mm Stabilizer Bar
g BAG i AFEZAH—/\—
1.2mm
x6 TC-PSU005 Tie Rod (Steel) x10 TC-PMHSO01 Ball Cup .
! 10y R(RZF—I) N R=Av7
YRRV 2VTIUR H ( ‘il T s C.’ . x1 TC-PSB014
y Stabilizer Bar
x1 MC-MLKO001 Tie Rod (Steel) x4 TC-PMHS02 Ball Cup ZFESAH—)\—
O S4YREF-IL) §-’ K7 e
BAG - = BAG"Y BAG J——
PP-010320 x4 TC-PSH002 [u:u:m
O D OIL MIXED O-RING FOR DAMPERS 30 Shock Bladder x4  TC-PSH007 x8 TC-PMMS02
AAIZYIR0-UY FVIX—308 PEN P e Shock Shaft Spring Adjust Nut Spacer
BAG J Yoy s Tk RTYSG T IvRAN YRR~
x4 TC-PSH101RD 14mm
Shock Spring Adjuster x4 TC-PSH101RD ﬁ )Z(r:m E_E?-EROOZO TD}.’
SAYHRTISI P IvRE~ Shock Body RS A : C
) SO oo
x4 TC-PSH101RD x8 PA-HBS003 | Damper Spring Holder. ) cip
Shock Bottom g Ball (Steel) FYNTATIL TN = wR=ILhv7
N R x4 TC-PSH101RD E- 27Uy
NEDZVIN N 10.5mm
Shock Cap 5.3mm x4 TC-PMMS02
N YavohyIFvy7 x4 PA-BM0306BK Damper Top Ring (Shock Top)
x4 TC-PSH101RD Button Head Screw U=y TUST (Y2 hyT)
Spring Adjuster Nut O-Ring t ':l REUAyREZY ﬂ'
RFUVTFIvRE—F vk O-Uv Y M3 x 6 ﬂF
xomm RACING| Page 5 /



BAG J

x2 PS-TR15575 x2 PS-TR15650
Shock Spring Shock Spring
ayyRTIVY 2y YRTIIVY

14 x1.5x5.75 14 x 1.5 x6.50

BAG K

d::DOOOOOOOOOOOOOOOOOI'

x2 SK-CH1001 X3
E M3 Nut

Front Body Post
7OV RRTARZ S M3 Fvk

A

PA-FNOOM3

<OOOOOOOOOOOOOOOOOO|D

x 2 SK-CH1001
Rear Body Post
UFRT—RA N

x8 PA-BPS3SV

% Body Clip

RF—oUyT

x1 TC-PMQS01
Upper Bumper
7 wIN—)I\)K—

x1 TC-PMQSO01
Lower Bumper
AO—r—/\>)\—

x2 PA-BM0310BK x5 PA-CM0308BK
(]':[l Button Head Screw Countersunk Screw
REIANYRRY mE=
M3 x 10mm M3 x 8mm
x4 PA-BM0306BK
[ﬂ:[l Button Head Screw /\ x4 SK-CH1001
IRFIAYRRY ‘
Body Holder
M3 x 6mm

x2 SK-CH1001

m Bumper Standoff

ASZACy S0 N )

\\‘/// T —IRILY—

8 x1 TC-PXCHC010
Lipo Battery Mount Plate Center

3x7x1mm

x6 PA-LNOOM3

. M3 Lock Nut

M3 AvoFvhk

0 -0

URNyTFY—INTL—hEv5— X2 PA-CM0310BK
x4 AW-M100RD

@ | Ultra Wide Collar

VLT TARHT—

Countersunk Screw

BAG K

TC-PXCHCO008

Lipo Battery Mount Plate A
YRy FU—=T IV N TL—RA

me=
M3 x 10mm @ | Flat Washer
TIYRTyIv—

x4 PA-CM0314BK

D:[] Countersunk Screw
mEex
M3 x 14mm

x1 TC-PMPS01
Servo Arm
P—IR7—LA

Futaba

M3 x7x0.5

TC-PXCHCO009
Lipo Battery Mount Plate B
Uy FU—YoVNIL—KB
x 8 PA-SP0307

X 2

BAG L

x1 TC-PMPS01
Servo Arm
H—RF—LA

Hitec

—BAG M

x1 PA-AT0001 Antenna 7> 7+

x1 PA-ATCO001
Antenna Cap
TYTFFOVT

x1 PA-BM0306BK

Button Head Screw
QAT S
M3 x 6mm

x2 PA-BM0308BK

Button Head Screw
IRFIAYRRY
M3 x 8mm

x1 PA-HBS003

g 5.3mm Ball (Steel)

5.3mm R—JL(ZF—IL)
x1 AW-M300RD

Ultra Wide Collar
x1 TC-PMPS01 @ [l DILNZTARDZ—
Servo Arm
H—IR7—LA
KO / Sanwa

3 x7x3.0mm
x1 PA-SS0310BK

I:l Set Screw

1ERY
M3 x 10mm

BAG L

x2 PA-CM0306BK

D:I Countersunk Screw
me=

M3 x 6mm

x2 PA-SP0307

| Flat Washer
7IvhTyir—

M3 x7x0.5

x1 PA-AP0001
Antenna Post
FYUTFRAN

x1 PA-CM0306BK

Countersunk Screw
mE=
M3 x 6mm

x2 PA-CM0310BK

D:[] Countersunk Screw
mex

M3 x 10mm

x2 AW-BW31RD

@ Small Bevel Washer

RE=IL AXNITy v —

A

X2 TC-PMPS01
Servo Mount
Y—mRI IV h

Small

x 2 TC-PMPS01
Servo Mount

PRI T~

Large

PA-OR1004
O-Ring 2 x 4
O-Uv7 2x4

PA-SNF4BK
M4 Steel Serrated Wheel Nut
M4 ZF—=)LEL—kRAILFY

TP esev/




x1 TC-PXCHCO001 x1 TC-PXCHS002
Chassis Ir— Chassis Tyr—
Standard 1A Stiff ATAYT

T.0.P.

x1 TC-PXCHCO004 x1 TC-PXCHCO005

Upper Deck TYIR—TvF Upper Deck TyIN—=TFyF x1 PT-NTWO001
Standard 1=HE Stiff ATAYT Rod Wrench
O O O O

o)
x1 TC-PCH20H
Foam Bumper
P NA A
/!
x \
O
O |
J
o /7
(J
/ f
/
\
|
o |

Page 7,/




/BAG A

—

x2 PA-SC0312

Countersunk Stainless Steel Hex Screw

SPOOL & GEAR DIFFERENTIAL\ R 7—)L&F7T7

*NOTE: Flat Side Up Sth 12 x 15 x 0.3mm
212 x 15 x 0.3mm

LR T = Countersunk Stainless Steel Hex Screw
ERCFSLEZE L M2RF7YLARAER

M3 x 12mm

MAFYLAAEEZ 40T Flange - One-way/Spool
7 /N an TR 0T 75V T /R T —
M3 x 12 mm E ) SPOOL FINISHED
x2 PA-SB1510
Bearing .
RFYVY N
10 x 15 x 4mm > S ‘ﬂ — = %
------ —
x2 PA-101215 TS — -
) 40T Spool Bearing 10 x 15 x 4mm = 5
Shim 40T Z7—=)L NFYY7 10 x 15 x 4mm
R *Note: Apply small amount of instant glue in between 40T Spool and 40T Flange - One-way/Spool
12 x 15 x 0.3mm FERA0T RT7—=I)LE40T 750 3-Tv oA /AT7—)VEICA EDBREEERIZ D2
*NOTE: Add gear diff grease here (Not Included) *NOTE: Add gear diff grease here (Not Included)
Gear diff grease is for leakage prevention - Large Bevel G?if Gear diff grease is for leakage prevention Countersunk Screw
TR FUETRTURER TS (BIF) YNNI SR FORTRIURER IS (BI) e«
x2 PO-DT1009RD >

Spacer

AR—1—

12 x 10 x 0.9mm

x2 PO-DT1009RD
Spacer

ANR—H—

10 x 12 x 2mm
x4 PO-MGBS01
Small Bevel Gear
2E-IL A"RNLFT

X 2 PO-MGBS01
Large Bevel Gear
S—Y ANILET

AN

X 2 PA-HSS101
Shim

7N

5x15x0.3mm

Hard Shim Large
IN=RYL Z=Y

Silicone O-Ring
>Yavouvy Hard Shim Small
5mm N—RYL ZRE=I =
&) ‘ \%
S P
Small Bevel Gear S Small Bevel Gear ) _
ZE—IARNILET N, ZE—ILARNILET — == Silicone O-Ring
| Shim - AN = DUEV DY
@\ s 2) Q = 24,
Y > - > mm
5x9x0.1mm
& O
@) Hard Shim Small Hard Shim Small
N—=RYL RE-I N=RY L RE-I
*NOTE :
DO NOT fill the diff oil to the top of the diff Holder
FIRINI =D LRETT IAAIEANBNT T, . ) .
x4 PA-HSS101 *NOTE: Make sure the silicone O-Ring stays in place
i : L SERT YUAVO-UVIHFIEDERICH 2D R
Shim LN
= \:
N = O

3.5x10 x 0.3mm

\ el
ﬁ'n., - mﬂhmj,‘

l——

x1 PP-GDRSO01 —
Silicone O-Ring
>yay ouvy E—— ,f‘;?j'j%, Z%?jcgr_ Zﬁ’iﬁir_ (
24mm x 2 PP-GDRSO01 10x15x4mm  10x12x0.9mm 10 x 12 x 2mm WS
Silicone O-Ring > |19
>yay oy
L 5mm
—%, X2 PA-SB1510 x4 PA-CM2508BK x2 PA-100509
Bearing Countersunk Screw Shim Spacer
| R ) s i \ \Z P
2N ¥h 10x12x2mm 10X 12x0.9mm
10 x 15 x 4mm M2.5 x 8mm 5x9x0.1mm

'i’ M2.5 x 8mm

GEAR DIFF FINISHED

Bearing

NPT
10 x 15 x 4mm 2 ;
RACING, Page 8 /




BAG C
PA-SCM205BK

[l Chess Head Screw

FITAINYRRY
x4 M2 x5mm

PA-SB1005
\ Bearing
7Y
—~ x2 5x10x4mm

*NOTE: Apply small
going into th

PA-SB0805

) Bearing
AW-S150RD

X4 5x8x25mm
X 2

PA-SS0308BK
Set Screw
AERY

x 3 M3x8mm

Spacer
ANR—H—
3x5.5x1.5mm

PA-CM0308BK

I

PA-100305
Shim 3 x 5 x 0.3mm
X6 L 3x5x0.3mm

Countersunk Screw
me=
X2 M3x8mm

CENTER PULLEY & STEERING CRANK ASSEMBLY | 9 —7—1)— & AF77IY>T%

Chess Head Screw
FLANYRERY
M2 x 5mm

Bearing
7YY
5x 10 x 4mm

Chess Head Screw
FrANYRRY
M2 x 5mm

amount of thread lock at the set screws ONLY AT THE THREAD
e streeing bridge. Let it dry before installing the ball studs.
DEDIALYROYIHEAERI DHDIFS
R—ILZAZy REHIRIICRZIRS €S
Set Screw

1ERY
M3 x 8mm

Bell Crank Bridge

NIVIZ2 0TIy

7

Chess Head Screw

FLANYRRY Bearing
M2 x 5mm NPT
5x 10 x 4mm CENTER PULLEY ASSM.
\ FINISHED
N =
0
7 | / -\
Chess Head Screw
FIAANYRRY
M2 x 5mm
=

Countersunk Screw
me=
M3 x 8mm

*NOTE: Over-tightening the screws may cause binding.
HHTEBITER

STEERING CRANK ASSM.
FINISHED

Shim
Spacer A
AN Shim =] 3x5x0.3mm
3x5.5x1.5mm 7N
3x5x0.3mm ‘
=)
‘ |
i Bearing
Bearing ‘ N
7PV les NFY»YT
5x8x2.5mm 5x8x2.5mm
\@

L




——SUSPENSION MOUNT HOLDERS, BULKHEADS & MOTOR MOUNT ASSEMBLY
BARY YUY IV RRIVT—, NILIAYR & FT—H—IOVNHEIT

Ultra Wide Collar

BAG D RS TARAS—
AW-M050RD 3mm x 0.5t

x 12 Ultra Wide Collar
— o= Ultra Wide Collar
VINTTARDZ DILRSTARNT—
3mm x 0.5t 3mm x 1.0t
[ ]
AW-M100RD

x 2 Ultra Wide Collar

DILNSTARAZT—
@ [l 3mm x 1.0t
PA-CM0308BK

x 16 Countersunk Screw
Ultra Wide Collar

mez
DZI M3 x 8mm
INNTTARNT—O— |

PA-CM0306BK 3mm x 0.5t
x 14 Countersunk Screw

D:l mexz
M3 x 6mm

Countersunk Screw Countersunk Screw

mex mE=

*Note: For Previous Photon Owners: (Suspension Mount Pin Height Conversion Chart)

“SER:E0 Photon A—7— &) (HARYY3UYIVREV/\A MEER)
HIGH Photon Insert Position : Photon EX Shim Thickness :
Photon A > —KiE Photon EX ¥Lx E#H

'n: ) S “H” Mount (High) “H” Mount (+ 1.5mm)
E (],\ “H” Mount (Low) “H” Mount (+ 1.0mm)
4
8 Q “M” Mount (High) “H” Mount (+0.5mm) [

=N Countersunk Screw

3 T “M” Mount (Low) “H” Mount (Omm) MmE X
S o @ M3 x6mm
x “L” Mount (High) “M” Mount (+0.5mm)
Low “L” Mount (Low) “M” Mount (Omm)

S

AxZ1ET))




DRIVE TRAIN ASSEMBLY /| RKS14 7 L—#H3IT

BAG E
TC-PMLS02 (BAG C) " . "
NOTE : Default Spur Gear Position NOTE : Default belt tension marker position
Center Shaft Spacer ERAHRRE R C—F T LB FERBERENNTYY 3N —h— i
X2 tYI—IYTRAR—Y—
PA-LNOOM3
7\ M3 Steel Nylon Lock Nut .
Gear Diff Assm. From P.7
< x1 M3 RXF—ILFrArAvIFvhk FFFIHILT PINS
PA-SF0330

Center Pulley Assm. From P.8
Yy —"T—U—H#HIIT P8HS

p Stainless Steel Button Head Screw
ﬂ]:l ATYVLRART ANy RRY

x1 M3 x30mm

NOTE : Default belt tension marker position
EREBRENILNT Y Y YN —A— B

~__ Center Shaft Spacer
TV =P TRAR—Y—

M3 Steel Nylon Lock Nut
M3 RF—)ILFOrvayoF vk

Spool Assm. From P.7
27—V TP o

Stainless Steel Button Head Screw
RTVLARI Ny RRY
M3 x 30mm

*NOTE: Align the center shaft and “slide” into the slots
at the motor plates very carefully.

ER VY-V M ERAERRCE—Y—TL—
MITROYMCRZAREEFS,

Page 11




Ol

C

(m

j=

BAG C
PA-100507

ol =

AW-BW31RD

©
=

PA-CM0306BK

BAG F

AW-S100RD
Collar
ho—

x4 3x5.5x1mm

PA-SS0308BK
Set Screw
1EXY

x4 M3 x8mm

PA-BM0306BK
Buttom Head Screw
REUAYRRY

x8 M3 x6mm

PC-CM0306BK
Countersunk Screw
meE=

x4 M3 x6mm

Sterring Crank Assm. From P.8
ATFTFIVTIZVIHIT P8MS

Shim

x2 5x8x0.2mm

Small M3 Bevel Washer
X2 RAE—IL M3N)LTY v —

Countersunk Screw
mexz
x2 M3 x6mm

*NOTE: Apply small amount of thread lock at the set screw ONLY AT THE THREAD
going into the camber link plate. Let it dry before installing the ball stud.
ERDEDRALYROYVEIEAERIDHCDTB
IR—ILRZy REUS T RIICE RS €S

-

‘_\ Collar
g@ T ho—

‘-’ 3x5.5x Tmm

Set Screw
TERY O
M3 x 8mm L

Countersunk Screw
mEx

Countersunk Screw @
me=
M3 x 6mm

[N M3 x 6mm
S
A
Small M3 Bevel Washer .—_é
2L M3/\“/\“)l}'7‘yyv—®‘é
@ Shim

PN
5x7x0.2mm

Buttom Head Screw

M3 x 6mm

\&} e 2
e
4

CAMBER LINK PLATES & STEERING INSTALLATION / ¥ v>/I\—U>97L—k & RTF7IVIBHT

<>

RIVAYRRY @—

Buttom Head Screw —
M3 x 6mm ) @

2

0
0
0
6}
2
q@\ Countersunk Screw
™ mEx
M3 x 6mm

Page 12




FRONT & REAR SUSPENSION ARMS / 70>k & VU7 HARXRYY3y7—L

BAG H
AW-M100RD Right Front Arm
@ I] Ultra Wide Collar BIAY T =L
DILNZTARPZ— — = -
x2 3x7x1mm =
&= o JoI___[fa)
AW-M200RD ! He— . Set Screw
Ulira Wide Collar : (xxy e _(
TDILNZTARAZ— _:[gx//amm /
x2 3x7x2mm — Collar
ho—
AW-S050RD ~ @ 3x5.5x0.5mm
Collar - f\f/"/\/' A
— X T
@ I N7— \/\\Q(\
x2 3x5.5x0.5mm < 9
3mm I
AW-S150RD /P Button Head Screw
@ I:l Collar REVAYRRY
HS5— s H M3 x 15mm
4 rasersom aoED e JOL_10) ., 5
|| <3 Hho5— Set Screw

AW-S250RD 2.2mm 4\ Ly~ %i 3x5.5x2.5mm CERY

M3 x 8mm
Collar %
@ I:l Hno— *NOTE: Both front & rear arms are left/right symmetrical. . Button Head Screw
“Iy == ~ V)57 57—/t q <
X2 3x55x2.5mm AR 7OV N U7 —AHICERR 7 REVAwREY
0

M3 x 15mm

Left Rear Arm
EU77—LI

>
PA-SS0308BK
|:| Set Screw
O) o5 Collar
(ERY e
x8 M3 x8mm 3 x7x0.4mm
TC-PSUSO01 5 / ﬁm:g
P> E Set Screw 0
Co_”ar Button Head Screw ‘\&_9\7\ \\\\ 1EXRY k
ho— NP2 /Q 175 ~ T M3 x 8mm
X2 3x7x0.4mm M3 x 15mm - )
Bl = N
3mm
PA-BM0315BK Collar
Button Head Screw Collar 3 x 5.5 x 1.5mm n7—
S5 3x7x2mm —
( e—AE S Sxsex o 5
x6 M3 x15mm = % NG
Set Screw Collar 3x 5.5 x 1.5mm /,,,,,,/1@6) ~
3 H5— 3x55x 1.5 @/\
PA-BM0318BK Mgf;:m 7 e tomm @) Y Collar 2.5mm >

(]':[l Button Head Screw Button Head Screw __ - n7-
REUAYREY Rovavkzy LY Sx7x04mm
M3 x 18mm
Page 13

x2 M3x18mm RACING




BAG G

© ©
@ T.O.P. 7078 - T6 44.5 @

PO-SDT018

T.0.P. 7078 - T® 46

x4 IZ)\—H)L

PA-SS0303BK
Set Screw
AERY

x4 M3 x3mm

O

PA-SS0310BK

. Set Screw
C ) O s

x2 M3 x10mm

AW-S200RD

©

PA-SB1005

PO-DT1004RD
M2 Wheel Hub Screw
x4 M2 RAILINTRY

Collar
Hno—
x2 3x5.5x2mm

Bearing
YA %7
x8 5x10x4mm

PA-SS0308BK
Set Screw
1ERY
x2 M3 x08mm

C

PA-CM0310BK
Countersunk Screw
me=

X2 M3x10mm

PA-HBS0508
5.3mm Steel Ball Head Screw
x2 53 mMMmAF—ILIR—ILAYRRY

PO-SDT009RD
46mm Universal Bone
x2 46mm 1=/\—H)LR—>

PO-SDT026RD

44 .5mm Universal Bone
x2 445mm 2Z/N\—F)LR—>

46mm Universal Bone

46mm 1=/\—HJLiR—>
Universal Axle

7O A

Left Castor Assm.

EXvA5—HHIT

5.3mm Steel Ball Head Screw

5.3 mMMAF—JLiR—)LAY KXY

Left Castor Block
EFv25—T70vY

SUSPENSION ASSEMBLY /| Y AR >3 HHIIT

()

Steering Block Assm. (Make 2)

make 2 ZAF YT T Oy T (2EIER)

2E{ER

Set Screw Universal Axle Bearing
o RF7YY
TR —® 2=/ PO 5 %10 % 4

M3 x 3mm ‘

Bearing

/Qﬁ) ~RPYvY
5x 10 x 4mm\

M2 Wheel Hub Screw
M2 RAILINTRY

Right Castor Assm.
ABFvAY—HHIT
(

D,

)~ 5.3mm Steel Ball Head Screw
5.3 MMXF—ILIR—)LAY RRY

Right Castor Block
AFvRY—TOvY
Steering Block Assm.

ATFIYTTOYIHEIT

\\\ C_——
N LT 2 Set Screw S
=) Set Screw TERY
S N AERY M3 x 8mm
M3 x 8mm
Countersunk Screw — [
Countersunk Screw M3Jmf01
. N x 10mm
&) mex
M3 x 10mm
Collar
Rear Hub Assm. (Make 2) 5% )
N ¢
E/\'jﬁﬁlL—C(ZﬂEﬂEﬁm 3X5.5x2mm\
Set Scrz\eyv Universal Axle S
TERY — @ 2= FHRIL
M3 x 3mm ‘ Set Screw Bearing
é's TERY I INADZ
) , M3 x 10mm 5x 10 x 4mm
44.5mm Universal Bone

44.5mm 1=/)\—H)LiR—> ‘

Bearing
RFY»YT
5x 10 x 4mm

M2 Wheel Hub Screw
M2 RAILINTRY

Page 14

ie/1EIN G




BAG
TC-PSU001

[ IT ] HingePin

x4 kEvIVEY

PA-SS0306BK
Set Screw

A
- (TxY

x 4 M3 x6mm

H SUSPENSION ASSEMBLY (cont’d) /| Y A>3

=

VAR (%)

Right Castor Assm. from P.13
BHFvRY—H#HITPI13MNS

Hinge Pin
EvyEy

Set Screw — -
1TERY
M3 x 6mm

Hinge Pin
[

Page 15

Left Castor Assm. from P.13
EFvRY—HEIIT P13H5




Steering Link (make 2)
AFTITI07 (2EERK)
Ball Cu|
R—ILh ;7 [ S
18.5mm

CT] e ) O —
Tie Rod (Steel) -
40y I\“(Za’-—)b)/
3 x 30mm

—>| 20.7mm [<—

BAG i

x 10 TC-PMHSO01
Ball Cup
W/ R=ILAv7
= x10 14.5mm

x4 TC-PMHS02

(©)Z I b

&J,‘/’ R=ILAvT
x 4 18.5mm
MC-MLKO001

Tie Rod (Steel)
4Oy R (XF—))
x1 3x15mm

OO

TC-PSU005
Tie Rod (Steel)
{ LE b s mvrE—L)

x6 3 x30mm

LINKAGES | YV r—Y

Front Camber Link (make 2)

Fr2IN—=>7 (2{E1ERK)
Ball Cup

R=ILhv7 @—
14.5mm ‘

-

Tie Rod (Steel) _—
FAOYR(RF—IL)

3 x 30mm A
—>|18.2mm [<—

Front camber Link
TAYVRERPIIN=UVY o—

Rear Camber Link (make 2)

D7 FvVIN—) 29 (2{E1EER)

Ball Cup

R=ILhv7 @—

14.5mm

Tie Rod (Steel)
FAOYRRF—IL)

3 x 30mm

CT] W n [T/
—> ] 18.5mm [<—

AFT7ITIVY

Rear Camber Link

FPFeN—=U2 @0

Servo Link
Ball Cup s
R=Ihv7 @— T—mY ¥
14.5mm N T— —

Tie Rod (Steel)
1Oy R (XF—IL)
3 x15mm 7=\

Mwl Page 16




—BAGF UPPER DECK & STABILIZER BAR ASSEMBLY | 7Y/{\—Fv¥ & RAFESAH—/\— $AIIT

PA-BM0306BK
Buttom Head Screw
REIANYRRY
x 16 M3 x 6mm

Buttom Head Screw
RTIANYRRY

M3 x 6mm
B,
'

Buttom Head Screw
REIAYRRY
M3 x 6mm

1.2mm ( COPPER ) for rear

Stabilizer Bar 1.2 mm (&) U7HA ANY FINISHED /7
ZAZEZAH—/\— 1.4mm ( SILVER) for front \\\.\ //
- 14 VILIN=)7a A\
BAG i \ mm (. )70V~ .\\\:\ /////
PA-SS0303BK \\ ///
Set Screw \X ////
© O ~Exy \ //
x2 M3 x3mm W\ ///
~— Stopper J ] [:/
AW-ST02RD . %[\ oAb :
Set Screw -
g . o
x2 Abkw/\— M3 x 3mm ‘@

Page 17




BAG i
PA-SS0303BK
Set Screw
© [ TERY
x4 M3 x3mm

PA-HBS0508
Ball Stud (Steel)
D[I]: R=ILREZY R (RF—)L)
x4 5.3 x8mm

TC-PMMS02

N
OF ] =,

x4 10.5mm

TC-PMHSO01
Ball Cup
R=ILhv7
x4 14.5mm

PA-BM0310BK
(]':[l Button Head Screw
RIAYRRY
x4 M3 x10mm

TC-MAASO01
Stabilizer Mount S
x4 RIESAHF-TIVKS

PA-SS0303BK
Set Screw
TERY

x4 M3 x3mm

©

Stablizer Linkage

STABILIZER BAR INSTALLATION/ 27 E A ' —/\—EUfFF

Stabilizer Linkage make 2
ATEFALTF—

Set Screw
TERY
Ball Cup

/M3x3mm R=ILAvT
p N N—. Y
8 "‘@ 10.5mm
\

s

5.3 x 8mm

Ball Cup

- R—=ILAYT
14.5mm

Button Head Screw @
REUAYRRY
M3 x 10mm

Uoir— 2E1ER
=

Ball Stud (Steel)
DQ/ R—ILRZ Y R(RF—L)

AIESAHY - UL S

FINISHED

Stablizer Linkage
AIEZA(H— Uvr—Y

(j—a J/ 3.5mm
4\

Stabilizer Mount S

1.2mm from P.16
1.2mmfrom P.16

Stabilizer Mount S
RYEZAF—TIUN S

Set Screw M3 x 3mm ——
AEXY M3 x 3mm

Stabilizer Mount S — 4 &z~
ZFESAF—IIVR S 0 (\\(

o ®Button Head Screw

/
@?\%

IRFUAYRRY
M3 x 10mm

RACING|




SHOCK ASSEMBLY (MAKE 4) /| ¥ 37837 T (4E{ERK)

Note: You could choose from a variety of shock piston to suit your needs.
FR IESFELRY IV IERN D SREICIH U TR Shock Top Cap
vavohvTxey7

2mm E-Clip
2mmE-7Uv7 @

1.0mm hole [ X @® 1.2mm hole

OIL MIXED O-RING FOR DAMPERS 30
AANIYHIR0-UY FI—30M

Shock Piston
MEPZ {57
1.2mm - 3 hole

L Spring Adjuster Nut O-Ring
BAG J RTUVTTIvRI—F Yk O-UvY
PA-BM0310BK

2mm E-Clip

x8 2mmE- 77Uy

" Shock Bottom Cap
ENZZININ

TC-PMRSO01
Shock Piston
VavIERRY
x4 1.2mm - 2 hole

TC-PSH101RD
Shock Bottom Cap
ENZZININ

x4
TC-PSH101RD
Shock Top Cap
x4
X4

YavibyTFevT

Shock Top Cap
YavibyTEevT
PP-010320

OIL MIXED O-RING FOR DAMPERS 30
AAINIYHIR0-UVY  FIi—308 NOTE

7 Front : Shock Spring (14 x 1.5 x 5.75) RN .
- S2ys2 TV (14 % 1.5 x 5.75) Shock Oil / >3y 7 AL : 60wt.
Rear : Shock Spring (14 x 1.5 x 6.50) o .
TC-PSH101RD S29s2 7S5 (14 % 1.5 x 6.50) Shock Oil / >3y 7 A )L: 40wt.

Spring Adjuster Nut O-Ring

X4 RFUVITFIvRE—Fyk O-Uvy F
RATING, Page 19




SHOCK INSTALLATION / &3 vt

BAG J
PA-BM0306BK
Button Head Screw
Gl:[l IRTIAYRRY
x4 M3 x6mm

Front Shock Tower
Ay Ry avoII—

Button Head Screw
REIAYRRY
M3 x 6mm

Rear Shock Tower
UFyayyyI—

N
Button Head Screw

RyvAyRRY
M3 x 6mm

Page 20




BUMPER & BODY POSTS / /\>/\— & HFa4—1KAb
BAG K O

TC-PMQSO01
Lower Bumper
A—7—/\)\—

Bumper Assm.
ASZAC Chvarg

@ E PA-FNOOM3 Lower Bumper
M3 Nut

x3 M3 Fvhk
| I
PA-BM0306BK E/ z 2 Button Head Screw
(ﬂ:[l Button Head Screw & & = p R Ay REY
(=
REvAy kR 2T~ — = @ M3 x 10mm
(]
x4 M3 x6mm Button Head Screw M3 x 6mm
REAYREY M3 x 6Bmm
TC-PMQS01
Upper Bumper

7 IN—INIK— Countersunk Screw

Upper Bumper

PA-BM0310BK '
Button Head Screw (L\_,D
‘ <
RN \

RIVAYRRY

X2 M3x10mm de

PA-CM0308BK

D: Countersunk Screw
me=

x5 M3 x8mm

Bumper Assm. from above
INVIS—H#31T  EEHS

vy T e

Countersunk ScreV @ g
THE
Msxammo/ , Page 21
RACING, g




© [

CJ o
=

(==

=

©

BAG L

AW-M300RD
Ultra Wide Collar
DILNZTARDZ—
x 11 3x7x3.0mm

PA-SS0310BK

Set Screw
AERY
x1 M3x10mm

PA-CM0306BK
Countersunk Screw
mex=

x2 M3 x6mm

PA-BM0306BK
Button Head Screw
REUAYRRY
x1 M3 x6mm

PA-BM0308BK
Button Head Screw
IRIIANYRRY
x2 M3 x8mm

PA-SP0307

Flat Washer
ToYRNTy v —
x2 M3x7x0.5

TC-PMPS01
Servo Mount
m P—RIY Tk
Large

SERVO INSTALLATION / H—REXf IF

*NOTE: Use the appropriate servo arm for your servo (refer to P.5)
SRR BERY—RT—L%ZER (P5SHR)

Set Screw
1TERY Button Head Screw
M3 x 10mm RNy REY
M3 x 6mm
\ %
) O
Qﬁ(g
Button Head Screw ID
/ R~y RS \ /(\)
Collar M3 x 8mm (‘y J |
ho— 3
3x7x3.0mm Flat Washer @ / ’
7IvhTyTr— //@

M3 x7x0.5

Button Head Screw
REIANYRRY
M3 x 8mm

B

*NOTE: Connect the servo to the radio and adjust the center position, then
install the arm according to the figure.
Y—IREERR Ty — B ZRHE ROLSIC

AR

T—LEAS T

(&: ) /
Countersunk Screw /
me= @

M3 x 6mm

Servo Mount
Y—IRI UV bk
Large

Page 22




BAG M

PA-CM0310BK
Countersunk Screw

=

x2 M3 x10mm

AW-BW31RD

Small Bevel Washer

PA-OR1004
@ [] O-Ring 2 x 4
x2 O-Uv7 2x4

BAG K
PA-CM0310BK

I

Countersunk Screw
mE=
x2 M3 x10mm

PA-CM0314BK

Countersunk Screw
me=
x4 M3 x14mm

PA-LNOOM3
M3 Lock Nut
x6 M3 Ovs+rvhk

AW-M100RD

Ultra Wide Collar
TDILNZTARAZ—
x4 3x7x1mm

©

PA-SP0307
Flat Washer
TIYRTyv—
X8 M3x7x0.5

©

@ X2 AERY ZE—) ARLTyIr—

Countersunk Screw
me=
@ M3 x 10mm

Small Bevel Washer @
ZE—I RRILTYI—

Motor Installation

-5

*NOTE: Use the appropriate screwholes for
best position in holding your battery in place.
SERCRBRERIC/N\YTU—ERET B
SICHEIERRY NEEF

@

o O

——— CO

) 0 g
= |

e

MOTOR & BATTERY GUIDE INSTALLATION / €—%—

O-Ring2x4 &
O-Uvr 2x4

M3 Lock Nut
M3 AvoFvh @c

Flat Washer @7
TIYRTy I —
M3 x7x0.5

[E P )

& INyFU—HA KRR F

N

|\ S~
e
\ \ &
J b P
t?@ Spacer @ QT)/@L'J/
<D A=t — !
)18 ,
/ ‘b; ‘@3x7x1mm
S |
NN
Ssy [l 0
RS
U \

@ Countersunk Screw
mE=
M3 x 10mm

ﬂﬁ. Countersunk Screw @

|
|
|
me=
M3 x 14mm

M3 Lock Nut
OM3 AyIFvh

. Flat Washer
//75%07"/\‘/17—

M3 x7x0.5

Battery Guide Installation
I\ T —F A REUS

Page 23




ANTENNA & WHEEL INSTALLATION /| 7> 77} & 1R B

BAG L
PA-CM0306BK 1
Countersunk Screw tj
Dj mEz i
x1 M3 x6mm

Countersunk Screw
me=
M3 x 6mm

BAG M
PA-SNF4BK
M4 Steel Serrated Wheel Nut
x4 M4 ZF—=)LEL—NRAILFYE

M4 Steel Serrated Wheel Nut
M4 ZF—=)LEL—FRAILFY

Page 24




Your Photon EX is now ready to RUN!!!
Photon EX FEfTHE!!

44444444444444

Page 25




tyF1>J58#H | SETUP RECORD

N\

e —
/ £ B rSv2:
Name: Date: Track:
. . 3 REF.
E£E: &t mE:
Country: Condition: Temperature:
FRONT DRIVE [] Spool [] Gear Diff. [] Ball Diff. [] One-Way Note : FRONT MEASUREMENTS FRONT SHOCKS
D Standard D Optional
deg.
(0)(0)
w2 T
1.0mm el 1.2mm
hole — — hole
/e 2\
N 0”7
&
TENSION —
RIDE HEIGHT mm | OIL WEIGHT wt/ cst
CAMBER ANGLE deg | BLADDER
DOG BONE mm | SPRING
WHEEL HUBS mm | NOTE
WHEEL SPACER mm
A ©f 4 REAR MEASUREMENTS REAR SHOCKS
- @ - Front of Car [ standard Do.ozo:m_
4l\\»/ \\/ N
=
e - (r \\) \
BATTERY POSITION : Q 1 \//@\ @v >
. \ 1.0mm O 1.2mm
) S / hol _ ——_ hol
MAIN CHASSIS mw m C - o ol om/ \\JJ ﬁ N o
[ standard step | ) | A step 6\ @\
[ stiff g o | TENSION =
Note :
I RIDE HEIGHT mm | OIL WEIGHT wt/ cst
] @)
9 ®l CAMBER ANGLE deg | BLADDER
TOP DECK = ™
[ standard _H_ ol DOG BONE mm | SPRING
[ Medium : 9 CENTER PULLEY NUT: | \wHEEL HUBS mm | NOTE
@- SCREW = O ignt WHEEL SPACER mm
(O-NO SCREW _q s [ Loose
: SPUR GEAR POSITION :
[ High MOTOR FRONT REAR
O Low SPUR GEAR BRAND
PINION GEAR COMPOUND
BATTERY INSERT
BODY SHELLS WHEEL
WING TIRE TREATMENT
ESC SETTING — —
FL FR RL RR
REARDRIVE [] GearDiff. [] Ball Diff. Note :
FRONT ")) CAMBER PLATE REAR '©)  CAMBER PLATE
= mm [ standard > mm [ standard
[ optional [ optional
G —RroLLBAR mm v J,,/A O C—roLLear mm /_ O .
@] @]
@ o2 =20
32 @Av .
= 59" o O
STEERING BLOCK ® @
[ original QLMD
[ Alloy
. — o %
: y T=%
14 mm \ ) 2
1 mm
- REAR HUB CARRIER
[ original
—] 31 [ Alloy
= T
(@IIOEE=="T¢ =} JOI(b ¢
i : : = :
™1 I — 1
\ﬁ mm \ﬁ mm
Roll Ctr. Shim : FF. mm/FR mm Roll Ctr. Shim : RR mm / RF. mm
Toe-Out : (FF mm - FR mm)/0.8 = deg Toe-In : (RR mm - RF mm) /0.8 = deg




T FER | SETUP RECORD

/ &M EihiE s N
Mame: EJEvans Dale- Feb 2012 Track= Asphalt
[ L A
Country: Conditine- Ved /High  yampesahwe:
mouTosnl Bans ClmewOr CIoaior OOy Man: ___ FRONTRHOCRE
+ o I et (] Sploml
Qo)
soum viam
e e
o e
mm | ORI 60 wt / cst
tag | FLADCER. STOCK
wen | WP 36T
mm | MOTH no rebound
)

m; m_il

i N
ol e

o
P T 55 i | R TR 40 wt/cst
AR ALILE -1.5 deg | BUATDEN STOCK
[ ] =] 44 .5 e | 306
WHEL 5.2 nA | ROTE no rebound
WHEEL WCEN 0 [
WO MEONT | mEAR
[ L] | Solaris | Solaris
PRADH U OCRROLNG H H
AT N
OO LS LTCR LIGHTWEIGHT | WHEL
L ) TR TRERTWENT
G ST

l-i.l:iﬁ!;%
Tl mm- =

™




OPTIONAL PARTS LIST /| A7 3>IN—Y' )Xk

Chassis | ¥v—¥ Shock Spring | ¥3yIRFIVYT

Battery Mount Tape - Black ~ PA-BMTO01BK  /\vFU—<YOVhT—7- 2 Gamma Shock Spring (14 x 1.5 x 5.50) 393gf/mm , 22.0lb/in PS-TR15550 Gamma Shock Spring (14 x 1.5 x 5.50) 393gf/mm , 22.0lb/in
Battery Mount Tape - Red ~ PA-BMTO1RD /\wF—<XUYRrF7—7 - i Gamma Shock Spring (14 x 1.5 x 5.75) 367gf/mm , 20.5Ib/in PS-TR15575 Gamma Shock Spring (14 x 1.5 x 5.75) 367gf/mm , 20.5lb/in
Graphite Bumper Upper Plate Set PO-PCHO019 TZ774RNN\VI=TyI\—TL—hzvh Gamma Shock Spring (14 x 1.5 x 6.25) 324gf/mm , 18.1Ib/in PS-TR15625  Gamma Shock Spring (14 x 1.5 x 6.25) 324gf/mm , 18.1lb/in
Alloy Sevro Mount (2pcs) PO-PCH029RD  7O- H—RYU>h(2{&) Gamma Shock Spring (14 x 1.5 x 6.75) 289gf/mm , 16.2lb/in PS-TR15675  Gamma Shock Spring (14 x 1.5 x 6.75) 289gf/mm , 16.2Ib/in
Li-Po Weight (5g) (2pcs) PO-PLW005 YR 4~ (59g) (21@) Alpha Shock Spring (13 x 1.7 x 6.25) 626gf/mm , 35.0lb/in ~ PS-TF17625  Alpha Shock Spring (13 x 1.7 x 6.25) 626gf/mm , 35.0lb/in
Drive Train / RKSA 7 hL—Y Alpha Shock Spring (13 x 1.7 x 6.50) 591gf/mm , 33.1Ib/in PS-TF17650 Alpha Shock Spring (13 x 1.7 x 6.50) 591gf/mm, 33.1lb/in
Diff. Ring (2pcs) PA-DR0001 FIU5 (2{F) Alpha Shock Spring (13 x 1.7 x 6.75) 560gf/mm , 31.3Ib/in PS-TF17675  Alpha Shock Spr!ng (13 x 1.7 x 6.75) 560gf/mm , 31 .3Ib/!n
Lightweight Diff. Ring (2pcs) PA-DR0003 BE2EF7UVY (2F) Alpha Shock Spr!ng (13 x 1.7 x 7.00) 532gf/mm , 29.8Ib/!n PS-TF17700 Alpha Shock Spr!ng (13 x 1.7 x 7.00) 532gf/mm , 29.8Ib/!n
3mm Steel Balls (24pcs) PA-SDB324 3mm ZF—JLR—IL (24{8) Alpha Shock Spring (13 x 1.7 x 7.25) 507gf/mm , 28.3Ib/in PS-TF17725  Alpha Shock Sp_rlng (13 x 1.7 x 7.25) 507gf/mm , 28.3Ib/|n
3mm ceramic diff. ball (12pcs) PO-CDB312BK  3mm £33 vo7=7HR—JL (12{8) Beta Shock Spring (13 x 1.4 x 5.75) 347gf/mm , 19.4Ib/in PS-TF14575 Beta Shock Spring (13 x 1.4 x 5.75) 347gf/mm, 19A4Ib/!n
1.6mm ceramic diff. ball (8pcs) PO-CDB408BK  1.6mm £53v4F7K—)L (8(E) Beta Shock Spring (13 x 1.4 x 6.00) 325gf/mm , 18.2lIb/in PS-TF14600 Beta Shock Spring (13 x 1.4 x 6.00) 325gf/mm , 18.2Ib/in
Low Friction Belt Rear PO-PDT001 O—7Ussay~ILhU 7 Beta Shock Spring (13 x 1.4 x 6.25) 306gf/mm , 17.1Ib/in PS-TF14625 Beta Shock Spring (13 x 1.4 x 6.25) 306gf/mm , 17.11b/in
One-Way Cup Joint (1pc) PO-PDT006 IvoxA HhvTIaAVh11E) Beta Shock Spr?ng (13 x 1.4 x 6.50) 294gf/mm , 16.2Ib/?n PS-TF14650 Beta Shock Spr!ng (13 x 1.4 x 6.50) 294gf/mm, 16.2Ib/!n
Alloy 20T Center Pulley St PO-PDTO1IRD 71 20TEY 9 —7——tzwh Beta Shock Spring (13 x 1.4 x 6.75) 274gf/mm , 15.3Ib/in PS-TF14675 Beta Shock Spring (13 x 1.4 x 6.75) 274gf/mm , 15.3Ib/in
Photon One-Way Set - Reverse  PO-PDTOR7RD  Photon7> 7 z-Atvh - U/X\—=X Linkage /| Yo —Y
Photon One-Way Set - Reverse (Heavy Duty) PO-PDTOR8RD  Photon 7> Aty k- UIN—X (NE=F2—F1—) 5.3 x 5mm Ball Stud (5pcs)  PA-HBS0505 5.3 x 5mm R—/LZAZ v R (5(&)
Pre-assmembled Thrust Bearing 2.6x6mm (1pc) PO-PTB626 AL TEAZANT YV 2.6x6mm (11E) 5.3 x 10mm Ball Stud (5pcs)  PA-HBS0510 5.3 x 10mm R—/LRZ YR (5{&)
Derlin Spool Cup (2pcs) for Mico Pro Photon Spool Set PO-SDT022 FIVIYRT—=)VAvT (2f8) Mico Pro Photon 27—ty ~A 5.3mm Alum. Ball - Red (5pcs) PO-HBS003RD 5.3mm 7JL3/R—JL - 7k (51&)
Ball Differential Set TC-PDS001 R=ILF7Eyhk 30mm Aluminum Tie Rod Red (2pcs) PO-PSU004RD  30mm 7ILZ 4 0w Rk (24E)
Alloy Diff. Outdrive ~ TC-PDT002RD 7O+ 77 FOhRIAT Aluminum Tie Rod Set Red (7pcs) PO-PXSU003RD 7/LI%-1 v Rty ik (718)
Thrust Bearing Set TC-PDTS01 RZANT YTy~ 15mm Al. Tie Rod Red (2pcs) PO-SLK3015RD 15mm FZILX%1 0w Rk (2{8)
Diff Screw Set TC-PDTS02 7 ROVa—tvhk Accessores | 7o) —
Photon One-Way Pulley  TC-PMJS02  Photon U z+7—1— Belt Tensioner Set-Red ~ PA-BT1005RD  ~JLhFYyaF+—twh - #
40T Diff. Pulley  TC-PMLS01 40T 777—U— Middle Size Sevro Savers ~ SS-KMO1BK = KJLH X —iiz—/\—
Drive Shaft/ R4 7Y v7k Nut/Fvhk
Universal Pin for Axle Pin Holder (8pcs) PO-DT0016 _‘Lf/\'—“)“}bl:“‘/ 771)!;[:"‘/71'\)%’:—}55(8151) Aluminum Flat Nut M3 Red (5pcs) ~ AW-FNO3RD 7L 75wk vk M3 7 (5()
Clamp Type 6.2mm Hex wheel Adapter Set - Red (4pcs) PO-DT1006RD 77‘/7’947; 6.2mr? /\%_fﬁ*f)b\?@ TH—tvh - 7k (418) M4 Aluminum Flange Nylon Nut Red (5 pcs)  AW-LNFARD M4 ZILS 75> Y+ Oy kR (5 {8)
Al. Axle Pin Holder - Light Blue (each 4pcs)  PO-DT1007LB Al 77 ZILEVRILY — - 54 "T)L— (£ 41E) M4 Alum.Serrated Wheel Nut Red (4pcs)  AW-SNFARD M4 FILStL— A ILFy b (48)
Al. Axle Pin Holder - Red (each 4pcs) PO-DT1007RD  Al. 77 ZLEVRILY — - 7k (& 41E)
Al Axle Pin Holder (Titanium)(each 4pcs) ~ PO-DT1007TI  ALFZZILEVRILY — (F428) (& AfE) Titanium Screw | FYY27')1— )
Clamp Type 4.5mm Hex wheel Adapter Set - Red (4pcs) PO-DT1008RD 25> 747 4.5mm AARAINLTY T9—ty k- (48) M3x5 Titanium Bution Head Hex Screws (B pcs) ~ TRSF0305  M3x5  FHURE2AYRARAL (6 fE)
Steel Universal Bone 46mm (1pc) PO-SDT008 ZF— LN HILR— 46mm (118) M3x6 Titanium Button Head Hex Screws (6 pcs) TI-SF0306 M3x6 FHZURTUAYRNEEZ(6 fE)
Steel Universal Shaft Set 46mm (2sets) ~ PO-SDT020  ZF—/LA=/\—H)LY v TRy h 46mm (2&v k) M3x8 Titanium Button Head Hex Screws (6 pcs) ~ TI-SF0308 ~ M3x8 FHURIVAYRAAEZ(6 {E)
Aluminium Universal Bone 43mm - Red (1pc) PO-SDT025RD  7)LS1=/\—HJLiK—>43mm - 7 (1{8) M3x10 Titanium Button Head Hex Screws (6 pcs) TI-SF0310 M3x10 3‘5"/71’(‘5"//\“/ KRB tiZ(G 12)
Steel Universal Bone 44.5mm (1pc) PO-SDT028 2F— L 2=/~ R—> 44.5mm (118) M3x12 Titanium Button Head Hex Screws (6 pcs) TI-SF0312 M3x12 FEYRT Ay RKALE (6 fE)
) M3x14 Titanium Button Head Hex Screws (6 pcs) TI-SF0314 M3x14 FHVRT Ay RNBEZ(6 fE)
Ball Bearing / R—JLAFUYT ) M3x16 Titanium Button Head Hex Screws (6 pcs) ~ TI-SF0316  M3x16 F&Kov Ay RXAEZ(6 fE)
Ceramic Ball Bearing 5x10x4mm  PO-CB1005 £33y ZR—)LA77U75x10x4mm M3x20 Titanium Button Head Hex Screws (6 pcs) ~ TI-SF0320  M3x20 FHRy v Ay KA Z (6 fH)
Ceramic Ball Bearing 15x10x4mm  PO-CB1510  £53J7R—/LA7Y>515x10x4mm M3x30 Titanium Button Head Hex Screws (6 pcs) ~ TI-SF0330  M3x30 F4Ko YAy RAAEZ (6 f8)
Ceramic Ball Bearing Set for T.O.P. Photon (14pcs) PO-CBST04 IV IR—IART >ty T.O.P. Photon (144&)FA M3x5 Titanium Countersunk Head Hex Screws (6 pcs) TI-SC0305 M3x5 F&VMEREEZ(6 E)
Suspension /| ARV Y3V M3x6 Titanium Countersunk Head Hex Screws (6 pcs) TI-SC0306 M3x6 FHVIMENRAE X6 E)
Light Weight CF Suspension Arms F & R (each 1pc) PO-PMZS01 BE CFHARYY3Y7—ALF &R (& 118) M3x8 Titanium Countersunk Head Hex Screws (6 pcs) TI-SC0308 M3x8 FHVIMEENALER(6 E)
Aluminium Rear Hub (2pcs) PO-PSU009RD  7/LIVUF/\T (2&) M3x10 Titanium Countersunk Head Hex Screws (6 pcs) TI-SC0310 M3x10 F% > IMEERALE R (6 &)
Aluminium Steering Block Ver.2 (2pcs) PO-PSU010RD  7ILEZXF 7> 770w Ver.2 (2&) M3x12 Titanium Countersunk Head Hex Screws (6 pcs) TI-SC0312 M3x12 F4VIMEERALE R (6 E)
Aluminium Suspension Mount Insert (Red) (8pcs) PO-PXSU001RD 7/LIHARY Y3V IV M 28—k () (818) M3x14 Titanium Countersunk Head Hex Screws (6 pcs) TI-SC0314 M3x14 F% v IIFENAE R (6 fE)
Aluminium Suspension Mount Insert (Red) (2pcs) PO-PXSU002RD F7ILIH ARV 3YIIV R U —K (F7) (28) Set Screw | 1 EXY
Shock Absorber | 3y 977 —I\— M3x 3mm Stainless Steel Hex Socket Set Screw (10 pcs) PA-SS0303 M3x 3mm ZRFYLZRAYTYRERY (10 &)
Optional Shock Piston 1.0 x 2 Holes (4pcs) PO-PSH102 AT7v3vv3vIEZRV1.0 x 2 Holes (418) M3x 6mm Stainless Steel Hex Socket Set Screw (10 pcs) PA-SS0306 M3x 6mm ATV LRARAYTY R ERY (10 fE)
Optional Shock Piston 1.0 x 3 Holes (4pcs) PO-PSH103 A73vyavIERRLY 1.0 x 3 Holes (448) M3x 8mm Stainless Steel Hex Socket Set Screw (10 pcs) PA-SS0308 M3x 8mm RFYLAKRAYTYRERY (10 &)
Optional Shock Piston 1.2 x 2 Holes (4pcs) PO-PSH122 ATavyavIERRNY 1.2 x 2 Holes (448]) M3x10mm Stainless Steel Hex Socket Set Screw (8 pcs) PA-SS0310 M3x10mm XFYLRRAYVTY N EXY (8 {8)
Optional Shock Piston 1.2 x 3 Holes (4pcs) PO-PSH123 AT7y3vy3vyIEZRV1.2 x 3 Holes (448) M3x12mm Stainless Steel Hex Socket Set Screw (8 pcs) PA-SS0312 M3x12mm X7V LARBYTY R EXRY (8 fE)
Titanium Coated Shock Shaft (2pcs) PO-PSHTO07 FHYA—byavrovT7h (218) Spur Gear | R/X\—%£7
Oil Mixed O-Ring for Dampers 40° (10pcs)  PP-010321  A1ILIyH2 O-U> 7% Y -40° (10f8) Spur Gear 64P 88T SG-K64088  Z/\—%7 64P 88T Spur Gear 48P 73T SG-K48073  Z/\—F748P 73T
Stabilizer | AZEZ A — Spur Gear 64P 96T SG-K64096 ZIN—F7 64P 96T Spur Gear 48P 74T SG-K48074 2IN—FT748P 74T
Stabilizer Bar Set 1.1, 1.3 & 1.5 (White) (each 1pc) PO-PSB101WH XHEZAH—/\—tvhk 1.1, 1.3 & 1.5 (A) (& 118) Spur Gear 64P 100T SG-K64100 ZJIN—F7 64P 100T Spur Gear 48P 75T SG-K48075 RIX—FT 48P 75T
1.0mm Stabilizer Bar (2pcs) TC-PSB010 1.0mm RFEZAH—/\— (218&) Spur Gear 64P 104T SG-K64104 ZIN—FT764P 104T Spur Gear 48P 76T SG-K48076 ZI—FT748P 76T
1.6mm Stabilizer Bar (2pcs) TC-PSB016 1.6mm RZEZAH—/\—(21&) Spur Gear 64P 108T SG-K64108 ZIN—FTF 64P 108T Spur Gear 48P 77T SG-K48077 RIN—FT748P 77T
1.8mm Stabilizer Bar (2pcs) TC-PSB018 1.8mm RZESAH—/\— (2f8) Spur Gear 64P 112T SG-K64112 RI—FTF64P 112T Spur Gear 48P 78T SG-K48078 ZJ—FT748P 78T
Spur Gear 64P 116T SG-K64116 ZIN—FT764P 116T Spur Gear 48P 81T SG-K48081 2/\—F748P 81T
Spur Gear 48P 69T SG-K48069 ZJN—FT748P 69T Spur Gear 48P 87T SG-K48087 ZJ—FT748P 87T
Spur Gear 48P 72T SG-K48072 ZI—FT748P 72T




	P01
	P02
	P03
	P04
	P05
	P06
	P07
	P08
	P09
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P17
	P18
	P19
	P20
	P21
	P22
	P23
	P24
	P25
	P26
	p27
	P28

